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SECURITY PRODUCTS
SECURITY DOOR INSTALLATION INSTRUCTIONS

. Read all of the instructions before beginning installation.
. Some installation steps may require two people.

. Use appropriate protective equipment when necessary.
. Children should not be allowed to play with door.

. Failure to install properly could result in an injury.

Harmony Security Products is not responsible for accidents and injury resulting from the use or
installation of this product.

ltem # Description Qty. (6) Snap Cover >
1 Security Screen Door 1 (2) Drip Rail » i (6) Snap Cover
2 Drip Rail 1 o . l
3 Hinge Jamb 1 -
4 Lock Jamb 1
5 Door Sweep 1
6 Snap Covers 3
7 Closer Kit 1
8 Handle Set 1
9 Installation Screws 30 (6) Snap Cover  mmp
10 Door Sweep Screws 2
11 Lock Plate Screws 6
12 Hinge Screws 8
13 T-20 Security Fastener Tip 1
£ (1) security Screen Door
N (9) #8 x 1 "TTR SMS
(10)#6x 3 / 8PH SMS
(8) Handle Set "
, @w\\\\\\\\\ (13) T-20 Tip
- (11) #8 x 1 'PFH SMS %

A / N
(3) Hinge Jamb * (4) Lock Jamb

(7) Closer Kit (12) #8x 1 / 2ek Screw (5) Door Sweep

RECOMMENDED TOOLS

. Eye Protection . Framing square ° Hacksaw

o Level e  Drill e 1/ 8rllBit

e  Phillips Screw Driver e  Pencil 3/ 3DRill'Bi
®  Tape Measure (] Hammer ) o
. Ch.is.el _ e 1/ HékxHeaddriver

e  Utility Knife e  Paintable Caulk (Optional)

e  Saw Horses °

Caulk Gun (Optional)



Preparation For Installation

Before you begin— Follow steps a, b, ¢, and d.
a. Verify the corners of your opening are square. (Figure a.)

b.  Verify what you are attaching to is secure to the building.

c.  Check for door hardware interference with existing door and
framing. ( 1wide x 1 "deep mounting surface is required)

d. Shimming may be required (shims not include)

e. Determine the hinge side of the door. (Figure b.) Left Hinge i — Right Hinge

This outline is intended as a general guideline for installation of our Security Door. It’s impossible to cover all field conditions; however we are
hopeful this outline can lend assistance

Step 1. Drip Rail Installation

1a. Center Drip Rail in opening at top of 1b. Pre drill holes with 1 / 8rill bit and 1c. Caulk if desired. (This step is suggested
door. (Figure 1a.) install screws (#8 x 1 "TTR SMS) using the T- but no necessary for proper installation)
20 bit (supplied). (Figure 1b.)
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Step 2. Measure And Trim (as needed) Hinge Jamb/Lock Jamb

2a. Hold Hinge Jamb (notch goes upwards) tight to Drip Rail and trim bottom as needed with a hacksaw.
2b. Repeat for Lock Jamb.




Step 3. Drill Starter Hole

3a. Hold Hinge Jamb (notch goes upwards) tight to Drip Rail and drill starter hole with 1 / 8rill bit. This will be used to hang the door in a later
step. (Figure 3a.)

1 Hole in Hinge Jamb
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Step 4. Attach Hinge Rail to Security Door

4a. Place security screen door on supports with the interior side facing upwards.

4b. Locate starter hole at the top of the door (Figure 4a) and while holding the Hinge Jamb piece in
place, install #10 x 1 / BeX% head screw. (Figure 4b)

Interior Side

Starter Hole

4a

4c. Attach remaining hinges using #10 x 1 / Be% head screws. (Figure 4c) These are self drilling screws, no predrilling required.

Interior Side

4c




Step 5. Attach Security Door To Opening. (This Step May Require 2 People

5a. Set door into the opening, hold tight to the hinge side. (Figure 5a.) Install one screw (#8 x 1 "TTR SMS) into starter hole drilled in step 3.
(Figure 5b)
5b. Predrill and install one screw (#8 x 1 "TTR SMS) at the bottom of the Hinge Jamb. (Figure 5b)

#8x 1 TTR SMS
Hold tight to hinge side !/////’/’/’/’/'/)1;"8 iI'I.I
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Step 6. Install Handle Set.

6a. Follow instructions supplied in the handle set box. (Step 1 & 2) @se TRIM PLATE (PP renoe or oo
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Step 7. Mortise For Loc

7. The following instructions are to be used in conjunction with the instructions
provided with the lock set. (Step 3)

7a. Extend the upper and lower hooks by lifting up on the door handle. Carefully
close the door until the upper and lower hooks contact the lock jamb. (Figure 7a)
Mark the locations with a pencil.

7b. Mortise slots for the lock operation. Top and bottom hooks must have clearance
on all four sides. (Figure 7b) Note: Don’t mortise wood out past where the Lock
Jamb will cover when installed.

7c. With the door closed engage and disengage the hooks to check for proper
clearance.
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8a. Place lock catch rail in opening and install two # 8 x 1 'tamper resistant screws
( top & bottom) then check clearance of the door. (Predrill holes)

8b. You want to make sure the center latch engages the Lock Jamb (Figure 8b) and
that the door doesn't rub the Lock Jamb.

Note: Depending on your opening you may need to shim the Lock Jamb/Hinge Jamb
for proper fitment. (Shins not included)

8c. Engage the top and bottom hooks by lifting up on the handle and lock the door
by turning the cylinder thumb towards the door. If the door doesn’t lock the hooks
are not fully engaged and are hitting somewhere and you need to provide more
clearance.

#8x1 'TTR SMS

Step 8. Install Lock Rail

9a.Follow instructions provided with the lock set Step 3 section D-G

9b. Harmony provides #8 x 1 screws (Iltem #11) to use instead of the #8x7 / 1 6
screws provided with the handle set for added security.

Note: Make sure door locks properly before moving onto the next step.

#8x 1 'PFH SMS

10a. Finish installing #8 x 1 "Tamper resistant screws in face of the Lock
and Hinge Jamb using the prefabricated holes. (Figure 10b)

10b. Open the door and install #8 x 1 'tamper resistant screws in the side
of the Lock and Hinge Jamb using the prefabricated holes. (Figure 10b)

Note: Predrill all holes with 1 / 8rill bit .
Side

Face

#8x1 'TTR SMS

Step 11. Install Snap Covers ( Snap Covers Need Cut To Size)

11a.Starting at the top, press the cover into the track in
the jambs then slide your finger down the cover while Snap Cover
keeping pressure applied.

11b. Repeat the same procedure for the Drip rail,
starting at one end and works towards the other.

b

Snap Cover Track




Step 12. Install Door sweep

12a. Install Door Sweep by first opening door 45-90 degrees, 12c. Close the security door and adjust the sweep so the weather
. stripping seals off the bottom of the sweep to the sill plate of the en-
12b. Carefully slide sweep onto the bottom of the door to not trance door. (Figure 12¢)

scratch the paint (Figure 12b)

12d. Drill 3 / 3 Bildt’holes through the back side of the door
only. (Do not drill through the front of the door.) (Figure 12d)

12e. Secure using #6 x 3 / 8cfews.

Step 13. Install Door closer

13a. Follow instructions provided in the closer box.

Step 14. Glass Insert Operation

14a. To remove: Loosen screw, turn clips, remove glass.

14b. To install: Install glass, turn clips, tighten screws.

Loosen Screw Turn Clips Remove Glass



